


FOREWORD by the HONOURABLE MINISTER

It gives me pleasure to present this 2022 Green Drop report. The President announced the
relaunch of the Green Drop Certification programme in his State of the Nation Address, and
we are pleased to have delivered on this commitment. We recognised that as a flagship
project, this incentive-based regulation programme has the power to mobilise the
wastewater sector on a path to improvement.

Wastewater management and sanitation are paramount to the dignity of our people and
integrity of the environment and it is therefore important that we strive for excellence in
these fields. Even though the Green Drop programme has been at the centre of much of
the improvement in the sector over the years and has brought about change and reignited
[...]
(100% x 0.2) = 98%

Contribution of KPA A to the overall GD score = (98% x 0.15) =
14.7% (out of 15%)

2) WSI GD score (%) = Sum ((System design capacity / Total design
capacity) x System GD score)

Example (WSA - 2 Systems): WSA GD score = ((200 Ml/d / 255
MI/d) x 66.4%) + ((55 MI/d / 255 MI/d) x 86.6% = 70.7%

1) CRR = (A x B) + C+ D) where A = Design capacity rating, B =
Capacity exceedance rating, C = Final effluent failures rating, D =
Technical skills rating

Example: CRR=(2x3)+6+2=14;CRRmax=(2x5)+8+4=22;
%CRR/CRRmax = (14/22) x 100 = 63.6%

2) WSA %CRR/CRRmax = Mean (arithmetical average)
%CRR/CRRmax calculated for each WSA

Example (3 systems): WSA %CRR/CRRmax = Mean(64.9% + 40.6%
+59.1%) / 3 = 54.9%

Multiple TSA scores per WSA:

Combined TSA score = System design capacity divided by total TSA
design capacity and multiplied by TSA score

Example (2 TSA scores) = (200 Ml/d / 350 Ml/d) x 71% + (150 Ml/d
/350 MlI/d) x 59% = 66%

% Deviation (TSA & GD score) = % score difference
Example: TSA score = 44% and GD score = 38% = 6% deviation or
difference

Mean (arithmetical average) = Mean (Range of values)
Example: Mean (32% + 68% + 94%) / 3 = 65%

Ratio - A: B (2 elements) or A: B : C (3 elements) etc

Example 1: WWTW staff - No. Supervisors : No PC=1: 3 (based on
2 shifts)

Example 2: If WSI has no qualified technical staff, the shortfall
would be 2 qualified technical staff; Similarly, If WSI has 1
qualified technical staff, the shortfall would be 1 qualified
technical staff

Example 3: If WSI has no qualified scientific staff, the shortfall
would be 1 qualified scientist; Similarly, If WSI has 1 qualified
scientist, the shortfall would be zero

REFERENCE

Introductory
Provincial and
National
Chapters

Introductory
Provincial and
National
Chapters

GD scorecards

Diagnostic 6

Diagnostic 1

Diagnostic 2

Page 81



PARAMETER

Treatment
Capacity

Wastewater
Monitoring
and
Compliance

Energy
Efficiency

Operation &
Maintenance
&
Refurbishment
of Assets

VROOM

DESCRIPTION

Future average wastewater flows
(minimum and maximum options)
based on future population growths
using 2021 Statistical figure of 2.5%

%Mean of each of the 3 no. final
effluent categories (Microbiological,
Chemical and Physical)

Median used for Actual SPC and
Energy Cost (R/m3) due to
asymmetrical/ skewed data sets and
because of outliers that do not
represent credible figures or values

Typical industry benchmark figures
(range as per the wastewater
technology types (effluent) per WSI)
and Energy Unit Cost/Tariff (R/kWh)
(From: WRC 2021 Energy Report)

O&M Cost Benchmarking using:

- WRC WATCOST model: calculated
breakdown of assets into civil,
buildings, pipelines, mechanical,
electrical, instrumentation.

- SALGA model: calculate annual
maintenance cost per asset type
based on benchmark of 15.75% of
asset value

-Production cost by a specific WWTW
to treat inflow expressed in R/m3
-Shortfall is the gap between the
budgeted production cost budgeted
and actual cost expressed in R/m3

Median used for O&M Budget (R/m3),
O&M Actual (R/m3) and Shortfall
(R/m3)

Note: asymmetrical/skewed data sets,
outliers, data credible issues

Estimation of cost required to restore
existing infrastructure to its original
design capacity and operational
functionality by addressing civil,
mechanical, and electrical failures or
defects. The cost is derived from an
algorithm that uses the GD Inspector’s
impression of the condition of the
hardware, coupled with the system-
specific design capacity and GD score
to derive an aggregated score for all
systems within the WSI. The
aggregated score is based on an
algorithm that uses the refurbishment
cost estimate of 1-2 systems and
extrapolates it according to the other
systems size and GD scores to arrive
at a VROOM estimation cost

& ANNEXURES

CALCULATION

Red Book: Water consumption (q) = 400 |/c/day; wastewater flow
(gqw) = 60-80% of water consumption. Anticipated flow Qw =
P*g*qw (P-population)

Example: 219.4 Ml/d spare capacity. 40-60% goes to plant:
0.4*219.4-160I/c/d to 240 |/c/d; Available capacity can service:
219.4 x 1,000,000/160 = 1,371,250 persons (for 40% flow) and
219.4 x 1,000,000/240 = 914,166 persons (for 60% flow)

1) Mean (arithmetical average) = Mean (Range of values)
Example: Mean (24% + 71% + 91%) / 3 =62%

2) % Compliance = #Compliant samples / Total #Samples tested
*100

Example: %Compliance = 42 samples comply with 75mg/I COD /
50 samples tested = 84% compliance for COD

Median = +Median (Range of values)
Example (Actual SPC in kW/m3): Median = (1.02 + 1418 + 0.51 +
0.36) =0.77

Range = Range (A to B) or Range (A to C), etc

Example (Industry benchmarks for type of WW technology in
kWh/m?3) where WSI has Activated Sludge & BNR and Biofilters:
Range (BF & AS BNR) = 0.177-0.412

1) Current asset value (100% = Civil structures (46%) + Buildings
(3%) + Pipelines (6%) + Mechanical equipment (35%) + Electrical
equipment (8%) + Instrumentation (2%)

2) Modified SALGA maintenance guideline: 15.5% = Civil
structures (0.5%) + Buildings (1.5%) + Pipelines (0.75%) +
Mechanical equipment (4%) + Electrical equipment (4%) +
Instrumentation (5%)

Example (Civil structures) = (0.46 x R20,000,000) X 0.005) =
R46,000

3) System O&M cost = System Expenditure (R) / Operational Flow
(MI1/d) * 1000
Example: R13,1m / 9.6 Ml/d *1000 = R1.36/m3

4) Shortfall = Budget Cost — Actual Cost
Example: R3,90/m3 - R1.36/m3 =R2.54

Median = +Median (Range of values)
Example: (O&M Budget (R/m3)): Median = (2.03 + 13,476.00 +
6.98 +7.77 + 3.67) = 6.98

With reference to the earlier ‘Technical Site Assessments’
parameter:

The following is extracted from the TSA scorecard and inserted
into the WSA Summary Dashboard of the GD scorecard:

(1) VROOM cost ratio in R million per Ml/d

(2) % cost estimates for Civil and Mechanical

Estimated refurbishment requirement = VROOM cost ratio (R
million per Ml/d) x total WSA systems design capacity x 10°

Example: VROOM Cost = R1.87 (from TSA scorecard) x 1058 Ml/d
(Total design capacity from WSI Information Sheet) x 106 =
R1,978,460,000

REFERENCE
Diagnostic 3

Diagnostic 4

Diagnostic 5

Diagnostic 7

GD scorecards
Diagnostic 7

Page 82



CRR Risk Weighting: Risk is defined and calculated by the following formulae:

Cumulative Risk Rating (CRR) =(AxB)+C+D

Where:

A = Hydraulic design capacity of the treatment plant in Ml/day

B = Operational flow as % of the installed design capacity

C = Number of non-compliant effluent quality parameters at point of discharge to receiving water body

D = Number of technical skills gaps (supervision, operation, maintenance) in terms of Reg. 2834 & Draft Reg. 813.

Each risk element carries a different weight in proportion to the severity of the risk element (refer to Annexure A):

® ANNEXURES

C: Technical Skills Compliance WF
A: Design Capacity
(Mi/d) WF Superintendent + Process Controllers + Maintenance Team 1
> 400 7 28 Superintendent + Maintenance Team but no Process Controllers
o0 =]
.g 201t0 400 6 s Process Controllers + Maintenance Team but no Superintendent 2
[} (]
°>“ 101t0 200 5 Z Process Controllers + Superintendent but no Maintenance Team
= v - .
9 51t0 100 4 3 Superintendent but no Maintenance Team & no Process Controllers
o A2
S 21to 50 3 -§ Process Controllers but no Maintenance Team & no Superintendent 3
c
20 20to 2 o Maintenance Team but no Superintendent & no Process Controllers
@ 5
(4
o <5 1 No Superintendent + No Process Controllers + No Maintenance Team 4
B: Design Capacity WE
Exceedance (%) D: No of Non- WE \
° >151 % 5 Compliant Parameters J
o
= - 0,
3 101-150% 4 8 Risk indicator D for effluent quality (8x):
§ Ty 51-100 % 3 7 - Microbiological: Faecal coliform or
X = 1) L .
(= 1-50% 5 5 P Esch'erlchla coli
& &= = - Physical: pH, EC, SS
o 0-10% 1 o 5 - Chemical: COD, NH3-N, NOs-N, O-PO4
o
3 <0% 0 = 4
T8
-
5 3
=
T 2
w
1
0

Page 83



ANNEXURE B: GUIDE TO READING THE REPORT CARD

The following is an example of a typical report card that appears in the Green Drop Report 2022. Results are provided in colour coded
format — each colour has a specific meaning and performance reference.

Water Service Institution Name
Water Service Provider/s Name
The WSI Green Drop score is a Performance
WSI Green Drop Score Indicator of the overall wastewater business of the
2021 Green Drop Score 82% 1 E— organisation. See colour legends below.
2013 Green Drop Score 64% Arrows: Depict the current Green Drop status of the
plant. A P arrow shows improvement, {, shows
2011 Green Drop Score 45% digress, = shows unchanged situation
2009 Green Drop Score 26%
VROOM Impression: Breakdown of VROOM
List of dysfunctional hardware Civil 0% RO Estimated refurbishment cost and key hardware
VROOM Estimation: defects are listed. The VROOM breakdown is
H 0,
Extrapolated Rand value to Mechanical /1% | R4,270,280 ( summarised in the Provincial Summary under the
restore functiona“ty Electrical 29% R1,769,720 ‘Cost Diagnostic”.
Key Performance Area Weight System X Colour codes Appropriate action by institution
\ 90-100% Excellent situation, need to maintain via
A. Capacity Management 15% 100% continued improvement
N 80-<90% Good status, improve where gaps identified to
B. Environmental Management 15% 86% shift to ‘excellent’
R . -<80% | A f , ampl i
C. Financial Management 30% 72% } 20-<80% i;s:%zx;:)rmance ampie roomer
D. Technical Management 20% 76% Very poor performance, need targeted
turnaround interventions
E. Effluent & Sludge Complia nce 30% 70% J 0-<31% Critical state, need urgent intervention for all
aspects of the wastewater services business
F. Bonus 78%
G. Penalties 0% A system is disqualified from GD Certification if
H. Disqualifiers None ————p | itdefaulted to respond to a Notice/Directive
Green Drop Score (2021) 82% == | The final Green Drop score - same colour
2013 Green Drop Score 64% legends as above
2011 Green Drop Score 45%
2009 Green Drop Score 26%
System Design Capacity ‘ Mi/d 28
: : . Operational flow as calculated as % of the
Design Capacity Utilisation (%) 77% —_— design capacity (ADWE)*
Resource Discharged into Mhlongo River
Microbiological Compliance % 91% Effluent quality compliance compared to
mandatory limits as audited under KPAE. A
H . % 0, ﬁ
Chemical Compliance % 96% system is disqualified from Green Drop
Physical Compliance % 100% Certification if microbiological and/or chemical
. . ompliance <90%
Wastewater Risk Rating (CRR% of CRRmax) System X celRIENTE °
) 0,
CRR (2011) % 76% CRR% indicates the risk of each treatment
CRR (2013) % 63% ~ plant. A higher value reflects a high-risk state
CRR (2021) % 45% " (undesirable). A lower value reflects a lower
risk state.
Note: Design capacity refers to Average Dry Weather Flow (ADWF)
90 - 100% Critical risk WWTP
CRR% 70 - <90% High Risk WWTP
Deviation 50-<70% Medium risk WWTP
<50% Low Risk WWTP

® ANNEXURES

Page 84



ANNEXURE C: ACRONYMS

ACRONYM
AD
ADWEF
AS (P or R)
BF
BNR
CcCT
CFO / CEO
CHP
C:N:P
COzeq
coD
COGTA
CRR
(&
DAF
DBSA
DCS
DO
DPW
DWS
EA

EC
EPWP
FE
FeCl;
GA

GD
GDC
GDIP
GWSA
HTH
IMP
IRIS

IT

KPA /1
kl

km
kWh
MA
MB
MBR
MCC
MEC
mi
mi/d
MLSS
NA
NH3

DPW Regions:
EC
FS
GP

DESCRIPTION

Anaerobic Digester

Average Dry Weather Flow
Activated Sludge (Plant or Reactor)
Biofilter

Biological Nutrient Reactor
Chlorine Contact Tank

Chief Financial / Executive Officer
Combined Heat and Power
Carbon Nitrogen Phosphorus ratio
Carbon Dioxide equivalent
Chemical Oxygen Demand

Cooperative Governance and Traditional Affairs

Cumulative Risk Rating

Correctional Services

Diffused Air Flotation

Development Bank of South Africa
Department of Correctional Services
Dissolved Oxygen

Department of Public Works
Department of Water and Sanitation
Extended Aeration

Electrical Conductivity

Expanded Public Works Programme
Final Effluent

Ferric Chloride

General Authorisation

Green Drop

Green Drop Certification

Green Drop Implementation Plan
Green Water Services Audit

High Test Hypochlorite

Incident Management Protocol
Integrated Regulatory Information System
Information Technology

Key Performance Area / Indicator
kilo litre

kilo metre

kilo Watt hour

Mechanical Aeration

Military Base

Membrane Biological Reactor
Motor Control Centre

Member of the Executive Council
Mega litre

Mega litres per day

Mixed Liquor Suspended Solids

Not Assessed or Not Applied
Ammonia

Eastern Cape (Mthatha and Port Elizabeth)
Free State
Gauteng (Johannesburg and Pretoria)

® ANNEXURES

ACRONYM
NI
NOz/NOs
NMR
NQF
O&M (&R)
OHS

PA

PC

PFD

P04

PoE

PPE

PS

PSP

PST

PTS

RAS

RBC
RBIG

RR

SABS
SACNASP
SALGA
SAP
SAPS
SBR
SCADA
SLA

SMP

SPC

SS
SSC/SST
Svi

TSA
USDG
VROOM
W,RAP
WAS
WCDM
WF
WISA
WRC
WSA
WSP

wsi
WSIG
WuL
WWTP/W

NW
NC
KZN

DESCRIPTION

No information

Nitrites/Nitrates

No Monitoring Required

National Qualifications Framework
Operation and Maintenance (and Repairs)
Occupational Health and Safety
Process Audit

Process Controller

Process Flow Diagram
Ortho-phosphate

Port of Entry

Personal Protective Equipment
Pump Station

Private Services Provider

Primary Settling Tank
Participatory Testing Scheme
Return Activated Sludge

Rotating Biological Contactor
Regional Bulk Infrastructure Grant
Risk Register

South African Bureau of Standards

South African Council for Natural Scientific Professions

South African Local Government Association
Systems, Applications and Products
South African Police Service

Sequence Batch Reactor

Supervisory Control and Data Acquisition
Service Level Agreement

Sludge Management Plan

Specific Power Consumption

Suspended Solids

Secondary Sludge Clarifier / Settler
Sludge Volume Index

Technical Site Assessment

Urban Settlements Development Grant
Very Rough Order of Measurement
Wastewater Risk Abatement Plan

Waste Activated Sludge

Water Conservation Demand Management
Weighting Factor

Water Institute of South Africa

Water Research Commission

Water Services Authority

Water Services Provider

Water Services Institution

Water Services Infrastructure Grant
Water Use Licence

Wastewater Treatment Plant/Works

North West
Northern Cape
KwaZulu Natal (North and South)

Page 85



LP Limpopo wcC Western Cape
MP Mpumalanga

ANNEXURE D: LIST OF TABLES

Table 1 - 2021 GreeNn DIrOP SUMIMAIY ....uiiiiiieeiiieeeeiteeesieeeseteeesstteessateesasstesasseeessseeesasstessassesssssseesasstessssssesssseessssessssssessnsseessassessssssesssseessnsseesnssseesnns 10
Table 2 - Summary of WWTW capacity and flow distribution according to Plant SIZES ......cueiiiiiiiiiiiieciiiee e et svae e s aae e 11
Table 3 - Summary of Collection Network Pump Stations and SEWETr PIPEIINES ........cciiiiiiiiiiicciee ettt ettt e e e s ba e e s s ta e e s sabe e e sbaeeeanaaeeenns 12
Table 4 - Green Drop Comparative Analysis from 2009 10 2021 .......ceecuieeuieieeiieeseeeseesteeseesteesseeseeassseaseesseeesseessseesseessseessssesseessseessesssesssessnsesssnnans 12
Table 5 - Cumulative Risk Comparative Analysis from 2013 £0 2021 ......cccuiecieiiieeiieeieesee et eseestee s e e st e e e e sseeeteessseesseessseesseeesseesseeensessnseenseseseessnnans 13
Table 6 - WWTWS WiIth <319 GrEEN DIOP SCOMES...uuuiiiiurieieieeeaittreeaiuteeeeiteeeassseeeaisseeessssasssssssasssesesssssesssssesssssesssssssessssssssssesesssssesssssesssesesssssssssssesnns 14
Table 7 - %CRR/CRRmax scores and WWTWSs in critical and high-Tisk SPACE .......cueoiuiiiiiiiiiicieceece ettt st e s v e e reeebeesaneens 15
Table 8 - Summary of the key diagnostic themes and reference to the respective Green Drop KPAS ........cccccueerieeieereesieesee e seeesee e e seesseeeseneens 16
Table 9 - Green Drop scores KPA profiles (graph 188eNnd INCIUAERA) ........eecuiieiiiiiieie ettt ee et e se et e st e e s e e e beessee e seesnseenseeenseesnneans 17
Table 10 - No. compliant versus shortfall in Supervisor and Process Controller Staff ...........cccveiieiiiiececese e 18
Table 11 - Summary of the maintenance capacity and no. of qualified and shortfall of Engineering, Technical and Scientific staff...........cccccccceeen. 20
Table 12 - No. of WWTWs with operational staff sent on training over the past 2 years and VICE VEISa..........ccevuiieeiiiieiiiieeiiiieeesieeeeereeessvaeeesenee e 22